Q
O
L
e
>
-
S
&
&
(+]
g
Ay
-]
]
Q
8
s
iy
=
£
e
-
0
o

t
5
e
=]
._nn_._n
E
s
&
N
-
S
-
=

An instruction

manual

{5E A BA 45




REIEEEM

Safety and Caut|on ................................................................................................................. 1

BREHERR A = dm T4

Troubleshooting and product inttodiclion »oesramaimsmer T 2-3

ERTRARAEBTIFRE

Instruction of common tools and installation the electronic part =~ = 4

SEBR S 4ETH

Practice and mainteNance - resbshiiniomiiatipieimmiidus ittt asimsm 5-7

RHL 7 R E
Assemble exploded VIEW  coreeeemmrmmmmm s 8—1 7

Ao r AL
FlttlngS VleW -------------------------------------------------------------------------------------------------------------------------- 1 8—20




Z2 M ESHEM Safety and Cautions

* PIEALERSEE LEITIZER, BAEARSRRXE.
* ATRHIEMERERASHE, FEERFHNEE S ASS)InE.
* (FAEESEIA/GE, hESGRRM S ITURE, DREBEMIER, BEAKSD,
* A TR KEERESHEE, BEEUTSE.
1. T2 MREHEFRE.
2. fTHERES.
3. {FTFFR/CEES .
* 1RIRERNERF X
* Yl fhiRsk RS HERE RI5EHR
* YIIEMPIEITR/CERSIL BB /KN EETT, EAKATEESER/C
FRR B IS, .
* BAMEMESITRESIERR, LEEREMD.
* s ARSI [E] & ST B R 4% -
* MEREIEEREAERE, BTE.

* Never run the model on public roads or streets,as it could endanger traffic.

* In order to prevent the loss of property or personal injury, do not play against
people or animals in crowded places.

* Do not play cars close to creek, pond or lake to prevent the model car from
falling into the water.

* To avoid losing control of the remote control model, follow the procedure below.
1.Fully extend transmitter antenna.
2.Switch on transmitter.
3.Switch on R/C model.

* Follow reverse procedure to shut down. ’

* Never touch or hinder rotating tire.

* Never run R/C model in the rain or let run over puddles,as water may
cause trouble with R/C model.

* Motor and battery get very hot after running.Take care when handle them.

* Retract transmitter antenna when not in use.

* Remove the batteries from madel and transmitter when they are not in use.

* EA IR TR RS, TRYMTEBELS.
X ] BE S S EUT miE BRI IR .

* RIBEAAPBPRIRAR, ERALENRER[AEBBTR, FVERTBHAARBEBR L. BHONERSENLTER
RASH TR, EAXTRERIRRM. ARBZH], HILRMSE.

* KA AR, IEENEIEIRERaYEE, (AR RERTEKRTEE A EitiRH IR e

* F7RERNETSRMET, BACNTRIGRE, SETEFL.

* Do not dismantle the battery or charger and do not cut any battery cables.This may cause short-circuit and/or damage to the product.

* Use a matching charger to charge the battery according to the instructions on.

* Do not recharge battery that is still warm from use as it may damage the battery. Allow the battery to cool off prior to recharging.

* Make sure to disconnect charger cables from R/C model and electric outlet when not in use.

* Remove the battery of the remote control when it is not used for a long time, because the battery may leak and damage the remote control after
a long time.

* Do not place the battery in a hot environment because they may explode causing serious accidents.

EAZ~RAES NIRRT, MHEE/LE
AR R S AR MER S,

— Because the product contains small and
/ sharp parts, it should be placed in
children's clothing Assemble and

store out of reach.

FEEQ G ESRIEZARE,
FEMBTAY T 552 ) LM AT
RERSHEYIHE.

Do not operate the mode on public
roads,in crowded places or near in
fantsit may cause accidents or injury.




T2 M EEHIM Safety precautions

AERBEIERER.

it toward faces.

BT RE&RIR AT RERRR, it

As the front end of the antenna
may be dangerous do not aim

ERAHREERZERILEESE.
EEERRALHEREME.
After the model is used repeatedly, the motor

will produce high temperature. Please don't
touch it before it cools down.

BEESHTESFY.

AELEE—RE 5 E b A £ A AR, EF"H%EJ%#E%F%U

Don’t use the same frequency with others at the same time.
Or the car will lose control or even lead to serious accidents.

The car does
not operate at all.

The battery is not properly placed in the
remote control

$#i3® Description | JRE Cause & R7E Solution
& ST SR 32 ) [BIRTHT FF & STHLANFEULAN
Transmitter or receiver is off. Turn on both transmitter and receiver.
TR ES stk ERR B DR E W ER B BB

Place batteries in the transmitter properly.

IRENEREMEET E

The drive battery is not charged enough.

AYRH R ITE

Charge the drive battery.

ETRERBERNER
1E81T, HiTHIERE
N2 S

The car does not follow
your operation and
control distance not
enough long.

H it \E7EE R SRR ok B InEE

Someone else is using the same radio
frequency as you are using.

BIENTEBMETBI M AT ERNGR, F5
EFﬁ*ﬁl—]?&‘z‘ifﬁﬁﬁiE’J_ GATTAL SR, EEEA
QElL"E}J/_LE

Charge your radio frequency to the one no one else is using,wait until

the driver using the same radio frequeny finishes driving,or drive your
car at a different place.

EiEsREEERE

Remote control battery is low

BRI

Replace the remote control battery

EEBRRERPFEIRERTEMR
The remote control antenna is not tightened or
the antenna is not fully extended

WIREEERECITRH TR

Make sure the remote control antenna is tightened and
fully extended




A & CAUTION

REMERINEETRIEFMNE 81
BRI AR % .
ZEmE AR RSB NF .

PIDERKE K, EHEXEIEITR/CIREY, HMA

*

EiRAR, By

REFHFHHPR.
* IERAIERRR, URAeZT(ImRER,
* EHIEE R, B, Ak SMEMEBEBYE

* RIMEIMARNIEIEER, E2MEETEM.

* FEEFHEMASFminRAERREERR.
* K7 R REREL R R TR RS R

* RS AW HE ) LEER G ENTIREME R EH.

* Please observe the operation manual or packing explanation to
install and use,and some parts should be installed by adults.

*The product contains small parts that may give rise to the risk of ing
estion or suffocation.

* Never run an R/C model in the seeper or rain,moisture areas,or it
may cause the parts malfunction.

* Please throw the wrapper in time to avoid danger for the children.

* Regularly check the charger, wires, plugs, housings and other compo ¢
nents,should be discontinued when found damaged until the repair is
complete.

*The charger needs to be plugged into the same designated power so
urce as the product's logo.

* This product must only be used with the original collocation charger.

* Products contain functional protrusions that may cause harm to children.

* Never short circuit the batteries. throw it in a fire or attempt to open

* EEREREEMTRS I

* BT REHIRATREFAERK , BZEINEEMAR
Sk, HERBELERAS

* B3t LUE R AR AR

* fER AN JEFTEIERM.

* JER SRR R AN S TER .

* FREBMRAREERAEE TR,

* FERRRT, ROGRIFEE AR RELL .

* NERBM BB HIREMTFREAER.

* FER AV R ETER L .

* BRIG TS AEH .

* Y1 IEEE . S ENPEA P BEEIT I RN

* N BB R it

* HREXLERPLIESE,

* Apart the charger and toy before clean.

* As the front end of the antenna may be dangerous,do not aim it
toward anyone's body,face or eyes.

* Batteries are to be inserted with the correct polarity.

* Use the "AA" non-rechargeable or "AA" rechargeable batteries.

* Non-rechargeable batteries are not to be recharged.

* Rechargeable batteries should only be charged under adult
supervision.

* The rechargeable battery should be removed from the model before
charging.

* Different types of batteries or old and new batteries are not to be mixed.

* Exhausted batteries are to be remove in time.

* The supply terminals are not to be short-circuited.
their outer casings.

JLo

* Please remove the batteries when not in use.
* Please retain these instructions for future reference.

K401Z2%

®253= %

Bl147=

HhPE: 283 ¥
BifER/IEEE 200 MM
£5hEk:1:9.5
IEUBRSS 28 . ST I UL S

BB TR
BITER:2.4GBITE

RIS KFEF100K
EBIEHEMATAAR M (FEIEER)
B ith - $2 E35t17.4V3000mAh
FEERER:USBTEHL

75 BB AT a] : £95/\B
BiE]: KLY T 8

fFfRES : 6 A Fr3& RS 28

ZEYMFE  BAIBPVCENRISMS, EMAS
RE . RS EA60 2 B/ /e

Length 401 W 253 H 147 MM

Wheelbase:283 MM

Front and rear wheels minimum distance:200 MM
Transmission ratio:1:9.5

Receiving server:independent receiver
Motor:Brush Motor

Remote Control:2.4G remote control

Remote distance:more than equal to 100 meters
Remote Control Battery:4 AA batteries(not included)
Battery:Lithium battery 7.4V 3000mAh
Charger:USB charging cable

Charging time:about 5 hours

Time:about 7 minutes

Server: 6kg 3-wire server

Gar shell:explosion-proof PVC printing Gar shell,
beautiful crashwprthy

Speed:up to 60 KM/H



BihaE BIAE
@O mERNGEIEHR, EHEELED, mAEDNAEAREE Move:angle ™7 Move:angle
I E R hERE IR AR .
Turn the steering control wheel to the left,the body will turn to the left,the
angle of the leftturn,controlled by the magnitude of rotation of the steering
control wheel.

- —\

B BfaE
@ mAENFEIEEE, EEREEED, RARINARARGEE Havwangie Mgeangle
| S B HEREVRE 58 _.
Turn the steering control wheel to the right,the body will turn to the right,
the angle of turning to the right,controlled by the magnitude of rotation
of the steering control wheel.

~

i @ EERCHIRL, SRERER, TR RN RE, RTLUETS
| REMRHEE .. ERERHE, REEEHERIERFL.

: Pull the throttle trigger backward,the car will forward.Adjusting the
I angle of throttle trigger can adjust forward speed of the car.During
|
|

the car forward,quickly push the trigger forward to stop it. for:?zvﬁgrd
@ ERNER, FOFERN, FERESHEMAE. HEarEznm 1R,
EHRERIR. MR EFETHESRIEE KNI R RERRIS. B
Backward

Loosen the trigger to make it return the neutral position when brake.
Push the throttle trigger forward,the car will backward.Adjusting
forward angle of throttle trigger adjust backward speed of the car.

|

FEBETEIE Tools needed for assembly

/

1.5mm
P75 A3 F Turret spanner 1)y 7] Utility knife 8242 7] (4]\) Screwdriver (small)
M2 4$H Side cutter
—_— v Bk
+FRF Instant
#2422 7] (K) Screwdriver (small) B 7] Scissors ZoME$H Needle nose pliers ~ Crossed spanner mucilage glue

\_
FEHBFESEIM Charge caution

TIFEAREHMAREMABESAMBE—, ARMEBESERMEE—H.

2. FEERHT, MARBIZErRELH

3. TEATE/ L, WIREMEAES.

1)Please firstly check and confirm input voltage of the charge is consistent with
local voltage,output voltage of the charge is consistent with battery voltage.

2)emove the battery from the model car before charging.

3)Be careful to make sure there is adult to control when charging.

-

4




4A%E 81 F B 4k Assemble the electron parts

4 T ‘ ™
Section speed control $RER

Lithium battery

ToRIEBH
Motor \.{" -

EAR AR
Server

4‘“‘“‘\——\%'@@@%4&#11@5
Receiving set

. 7

#N{aI3+4%H HOW TO CODE

1 THEISRIEI %, BiEE EREIRIERITINRL &, ARITIRRZEBRIRIFX, IS ERATIRN.
2. EINERBRNSEERBREDMELR. KERFERIREANIE, BEFETIEAREL, RRMRLAAD.

1.Turn on the remote control power switch, the power indicator on the remote control flashes red, and then turn on the model car power

switch, the light on the receiver flashes.
2.Turn the steering control wheel of the remote control or slightly crank the trigger. At this time, the indicator light of the remote controller

is steady red and the indicator light of the receiver becomes steady light,indicating that the frequency matching is successful.

SO 54837 PRACTICE AND MAINTENANCE

$#£2{EF2F Operating program

TTFBRBRET % @, HIRBFEERITLL @ QKF, FTHRBERRFX,

BHERERART L, BRATERSRENENO , UESEEZTERNEBI.

BERENSEE @ BEREAHEE, WIRBTACAE A IES .

BRERERAME L, BHEENEE, BRODELRS LOHIIMAR O , MRITRFAEEL, HIMBRSEMNSEER
WO, BRERAHN, AAERELEERE, BRAEERLHR, BarsEERAEENE, EEIRENTRREL.
HILEERHIE O, mANKE, RN, ERLSTWR; @A, MR, BESRIER.

6. 54, HEIFIFIETH.

B I e

F"

. Turn on the remote control power switch @, ensure that the red light Oof the power indicator flashes, and turn on the power switch

of the model vehicle.

2. Put the model car on the shelf, gently hook the trigger @ on the remote control, and observe whether the car can move back and forth.

3. Turn the remote control's steering control wheel @ to the left or right and make sure that the steering of the ront wheels follows the
command.

4. Place the model car on the ground, stand behind the car, gently hook the throttle trigger ® on the remote control, and turn the front
steering wheel of the remote control slightly if the driving is not straight Adjust, the @ model car tilts to the right, the front steering
wheel rotates to the left for fine adjustment, the model car tilts to the left, and the front steering wheel rotates to the right for fine
adjustment until the car travels in a straight line.

5. Throttle speed controller @ ,Rotate to the right, pull the trigger, and the speed will increase,Rotate to the left and pull the trigger. The
speed will slow down.

6. OK, ready to run.

—_



BT 73 )i
RIRIRRAT (5

© . ver LED ST. TRIM
BB QL IE

Steering regulating wheel ’

@ BIFRAX RN

Power switch Trigger
1 BTN
L @ The remote control battery
cover

REZRTFIGE, BHBE (BRE) HEETMNMRLmits (FTEMmER) , ZEELMER, ESEERER
AETRREMNERREIZHREAR . REFRENAAFENEOIESIE, EANRLMEEIEBYIESESS. MRER
24 LB mitEHEESYMAIERERYE, BRISRERELITE. RKESENERFE LSHE—ERESBIRN
RCHE FRIBIRE % /Rl

Proficiency in control methods, the empty tank barricades (road markings tower)placed in a spacious and safe place (can be used
alone), in the straight road acceleration,deceleration in the curved road is the basic driving model car speed control technology.
Keeping the eye's point of view slightly ahead of the vehicle makes it easier to pass the obstacle after practicing. If you can already
walk freely in obstacles and do not hit obstacles, you can already try to drive on the track. Travel and interaction playing with friends
on the track will add more fun to your RC life.




N e L J _
LRBARERAR, RIZMREREU TR e EBREERIRISESF.
When the car is not in use,you should Completely remove sand,mud,dirt etc.

remove the battery from the car.

a k 4 =

A -
NI EBHEIT iR LARFR, BERMEAMEFL.
Metal outside should apply the rust Store the car and batteries separately
prevention oil. when not in use.




HEEIRYEE Assembly Exploded Diagram

2211FTREHER
2211 Front wheel hub

221184

221 AR AR Y
2211 Front wheel skin

1225 E
2122 Rear wheel hun

2122
2122

RREMR B

Rear wheel skin

2122/5%
2211 Front tire essemlly @ 2122 Rear tire essemly @
BEAHE  BRLEHE gl
T P e Shock absorber Shock absorber E RSB T B
- ‘ TIL_;;HL' | F@ adjusting upper seal Lower seat of shock
1) (et RVRTR - absorber sprin
. BETE ping
BRS= Shock absorber K949-75
192 R =R Shock absorber lower seal kL6, 0%5. 9
2192 Rear shock absorber uppergaskel g oml \ / St 149  K949-75 Ball
_ Large Oring ‘ \ ‘l‘_‘-" 2 ~~ Optical axis 1*9 /; head 6°5.9
K949-748ksk 6x7.9 =0 | . X b o
K949-74 Ball head 6*7.9 ) T | £
- o | i I
A )y
/./ /f' l‘l"*. I;‘
AEEE / ‘
Shock absorber cap / /_/ : B /OB
I oo, SmallOfing | EippaEahts 3+49. 3 BER T EkLEE
/ // [EER AL Rear shock core3*49.3 Shock absorber
/ /" Rear shock block lower ball socket
BREETRLE  EREE :
Shock absorber Shock piston B EEEE R @
upper ball socket Shock proof sealing cap Pressure spring
. Nedond el sl K949-75
BEE A 0RY BErEHRE SFEER1*9 T 3L6%5. 9
Large O ring Shock absorber upper seal Optical axis 1*9 K94§-75 3
BES — BETEHR . Ball head
BRA= s | e BRBETE g5
BRI Shockabsorer Shock piston | | I AR Lower seat of shock
2191 i ower seal gk
B = upper gasket . e 3%44, 3 absorberspring
2191 Front shock absorber S Front shock ’
Py ' 1 s core 344.3 1 @
K949-74Fksk 6X7.9 ——— " T 1 I P )
K949-74 Ball head 679 ] = | l”l i i: | o1p ) Q== ‘JJ s
o 2= B VA i \ N ! !
- / | \J.r
ARBE / -
/ 1\0HY PR T T )
Shock absorber cap / ’gn’f‘" é n.% BER T ERKEE
d / Shock absorber
/ / ‘ lower ball socket
‘ R RET A Shock proof AR
B EEkL AR Front shock block 45 i
=~ ront sl e sealing cap Pressure spring
Shock absorber BRI
upper ball socket Shock absorber adjusting

@




FRKEE BRkEE BkSLEE hI#T4. 5451 TRk BE
Ball socket Ball socket Ball socket Pull rod 4.5*51 Ball socket
| ] |
) 0
C D ) S —
1876 ﬁ?*ﬂﬁﬁ " REHLRIATA. 546 18778 L HIAF
1876 Steering gear Steering gear pull rod 4.5%46 1877 Front upper lever
pull rod assembly
26200l I.._l.lﬁmm_,;
cn:r;t O mer——ETQ
S hifF4. 5451 — BRSLEE HUAFA. 5451 ey g
Bﬂazllys:od(et Pull rod 4.5°51 Ball éckat Blacaat  PUlAdID!  pesooret
1 1 1
T et il (6| oE] B E— g
1879 /5 HIAF 1878 ¥ [EIRUAT
1879 Rear tie rod assembly 1878 Steering rod assembly
o B 3. 7mm |
ﬁiﬁh (=e———0
,/// ™
g
. /_//_“J
,
/ /
FL LA
REdLAAH Motor assembly

Steering gear assembly

1870REH Bl E fic B
1870 Steering gearfixed base

19185k 4R 224, 8%12
1918 Ball screw 4.8*12

1128+F Rk /v
18447 6%6%6

1128 Round head tagging
screw with collar 2.6"6*6

1870/eHIRE
| 1870 Steering gear swing arm
2189
2189 Steering gear

2187 FTRIDiX

2187 Brushless motor

assembii

1895 Motor fixed
adjusting block

1896 Dhik[EERE
1896 Motor fixed base

1895 SAERABR (7

1009 +Z2[E LA FHREE M3+8

1009 Cross round
headmachine screw M3*8

1887 FEALIGHE
1887 Motor gear

‘.1_\
\ 1940 #AKIRLEM4*4

1940 Hexagon socket
\ screw M4*

1231+ F AR £4M3*8
1231 Cross countereunk
head screw M3*8




1943 ZREH
1943 Differrential cup 2210 178
\ 2210 Planetary gear

\ e

\ Differrential box K949-70 ZE0R!E
K949-70 Differrential O ring

/

K949-70 ZEiEOR!E
K949-70 Differrential 0 ring

‘ /
N e /22084 ik
= /2208 Differential pad

2208 xif

K939-52%H 7% 10%15%4 2208 Bevel gear

K939-52 Rolling

bearing 10154 ~ 22095LH

2209 Optical axis

2209 EiRiA
2209 Differential gear

_ | 220935
K949-52 {TE 5% | 2209 Optical axis
K949-52 Planerary gear shaft | |

2209 ERY
2209 Differential gear

1930 1R AR 4H 14
1930 Differential assembly

1240 33k A FFIRLEM2%10

. B
____™sp=— 1240 Cross countersunk
head sacrew M2*10

¢ j"“&?{@
\

1943 ZRIER
1943 Differential meet cup

K939-52 JRERHMA 10%15%4
K939-52 Rolling bearing 10*15*4

1881 FEEIBEEN |
1881 Steering arm link |

1918 BkLEEL24. 8412
1918 Ball head screw 4.8*12

1904 ShghE o

1904 Flange sleeve "'{\\
1931 §HR5*8%2. 5 AN "‘
1931 Bearing 5°6*2.5
™~ N\
1880 #EEHEES I e

/ ~

1880 Steering arm right

s

0255 +F&ILWHN

1009 +FE LA FIRLE M3*8

1009 Cross round head
machine screw M3*8

0256 +=F[EH

SFiRLE M3*12
0256 Cross round
head screw M3*12

1888 HIEFRNHE

1888 Front
shell strut

' 0256 +FEkLH
\ B4 M2

0256 Cross round
head screw M3*12

1888 ¥ [alEAT
1888 Steering linkage

Ih7R5*8%2. 5

HFIBL N3xior7 @) 215642 E5%7%3
0255 Cross pan head S J g ;
screw M3*18‘T ~ ® ( gl‘ése%eAég_r{q%um
215585k Y | 19183RSLERLLA. 8¥12
2155 Steering N~ ». 1918 Ball head
column N 1880 #EMEEA L. screw 4.8%12
\, "\ 1880 Steering
“_clutch on
NN :
‘ X . \
e\ NN
\::/ . N 1908 HEHE
/ | . 1908 Steering 1931

A\ column sleeve
2193 B EE

2193 Buffer spring seat 1880 HEMEAT
1880 Steering clutch lower

1931 3H7&S5%8%2. 5
1931 Rolling bearing 5*8*2.5

PARKE- YL
2193 Buffer spring

1931 Rolling bearing 5*8*2.5

10




K939-52;R TR 575 10%15%4

K939-52 Rolling bearing 10*15*4

1940H/L KB LEM4*4

1940 Hexagon
socket screw M4*4

19008 IR t54E 4

1940H AR 24 MA*4

1940 Hexagon
socket screw Md*4

|
|
'
¢

Hﬁiﬁﬁiﬁéﬂ# / 1900 Reduction gear shaft
Reduction gear assembly g I
L \
=g g —5 \ ST
U b
TRs— T
; |
1874 R 4L 70T |
1899 ch TR 1874 Reduction gear 70T 1899 SLIERR
1899 Central cup 1899 Central cup
ERMmEHEE
ZERMEHEBIED % After the underbody

Front of underbody

einforcement

reinforcement

. reinforcement 1893ZE R4 521t |
1892% AR EIE l\' B4R J
1892 Front assembly ! ' | 1893 Rear assembly | \S¢/ _ []
of underbody ! of underbody oL e =T/ Dy > Dy =3
reinforcement \’D = S ot reinforcement o - 7 -
i / /
‘IJ .‘.“ .‘." _‘-‘.
/ N ’
; / 3 B N
- ERMELEES @!
Z RSB HATER After the underbody é
Front of underbody einforcement \T/

1941 +FM AL FUELL M3*7
1941 Cross countersunt head screw M3*7

1914+ FE LML F 8222 M3*10
1914 Cross round head
machine screw M3*10

B

1009+ ESLHLF4ELL M3%8
1009 Cross round head
machine screw M3*8

FRoUE fELA
Central wave
box assembly

1891 Pressure
piece of central

wave box

1869FR LK FEES

1869 Central wave box cover

AR EFELA N

Reduction gear assembly

1869h S FA

1869 Central wave box bottom

/
1897RURE R EEE

1897 Reduction gear fixed seat

O 1T

1875 AT RIAT R 1
1875 Anti roll bar tie
rod assembly

A929-85#]L KARLEM3*8
A929-85 Hexagon
socket screw M3*8

B AT BT

Anti roll bar tie rod

11




1
1

K939-72iREREMF6%12%4
. K939-72 Rolling bearing 6*12*4
EIRsE cpi ks

Frone wave box assembly

218541

19404 KAR LEM4*4
1940 Hexagon socket screw M4*4

| 186335 AT
1863 Front cover
of wave box
| 1918 kKR L24. BX12
‘ 1918 Ball head screw 4.8*12
19255k RAL IR ATLA L /

1925 Front assembly of central drive shaft

188571EE FEAR

2185 Bevel tooth

930 HRA M
930 Differential assembly

18635 /E

2177 M3FHAAEES

1863 Wave box rear cover

1885 Front shock plate

2177 M3 Lock nut

1867FH AT E

1867 Pressure pince of anti roll bar

1009+ =FE k1
FaRLE M3*8

1009 Cross round head
machine screw M3*8

A929—86$ft5té£§ﬁua*5

A929-86 Hexagon
socket screw M3*5

1914+FE LA F IR M3*10
1914 Cross round head
machine screw M3*10

0256+FESKH F422L M3*12
0256 Cross round head
machine screw M3*12

1867 A E

1863 AT 25 K939-725REREAARO*12%4
1863 Wave box rear cover K939-72 Ball bearing 6*12*4 1867 Pressure piece of anti roll bar
AL \ 19302 R ER A1 |
Rear wave box assembly ‘\ 1930 Differential assembly [
\ U |
19400 KEBLEMA*A  939-7235Ek 186388 /R 1009+FEISLHLF
1940 Hexagon socket 4R 6% 264 1863 Wave box rear cover 24 Mg—ks.%m
screw M4*4 K939-72 Vo 21854 1009 Cross round head
192650 s fE RS L Ball bearing 6*12°4 | i 2185 Bevel tooth e chirieigcrew M3*8
1926 Rear assembly of 1 ‘ ‘ /
central drive shaﬂ \ = 1 ::"‘
\, — ﬂ("‘j i
(-,
1914+-F E \
— =
42 22M3%10 e 191 sgz,l.;;m 812

a(-—— 1918 Ball head /
screw 4.8%12 A929-86H]|AKARE2MI*5

A929-86 Hexagon
socket screw M3*5

=S 1914+ FELHF

1914 Cross round head
machine screw M3*10

1894/5 Enﬁﬁlﬁlmﬁ
1894 Rear car shell

pillar fixing seat // p - 5
B\ ﬂﬁ_é_ M3*10

1009-|—$9;$IL5‘:!‘.§@M3*8 ‘ \ 1914 (;ross round h:aad
1009 Cross round head mEhing sy B0
machine screw M3*8 i

2177 M3 FHAAMES 1866 E BB

2177 M3 Lock nut 1866 Tail fixed parts
1894FE R
1894 Rear housing strut 1914+ FEI KA IRLEMIMO0 1586 SR EIR

1914 Cross round head 1886 Rear shock plate

machine screw M3*10

12




1902 Central cup

254 HBE PRIGEIE @ i
2154 Torsion spring Rear of cental drive shaft H_m]fw g
007255481, 5%10 =
0072?)E|ft?cal axis 1.5*10 19265 R & BHHELE M
-3 1926 Rear assembly of central drive shaft
1
(S)#] = I A
= - g a)
N ;:_’ L
I
190275 [E}E4F 1285 e+ 7 4

1285 Universal cross shaft

00723¢341. 5%10
0072 Optical axis 1.5*10

215477388
2154 Torsion spring

TR AE B HET

Front of central drive shaft

(L
| B

4l

925rh AL ThAMATLE 1

1925 Front assembly of central drive shaft

1861 C Type seat

M
Il (—c-:’\_}_ B o B b N
I Ve /| \Lh J
4 = o
190277 [SJ3%4F ) 128575 (B4
1902 Central cup @\"7 1285 Universal cross shaft
: 19183k KB LL4. 8512
1918 Ball head screw 4.8*12
K939-52;F %k .
Niie B OF15%4 0095 RBRAHRS*11%4
Efeahimea K939-52 Rolling 0095 Rolling bearing 511°4
Rsar drive shaft assembly bearng 404154 L/ 1871 R Akt e
\ % 1871 Hexagon
1921 & 1:231&;5?%1‘? \ wheel seat
1921 Dog bone eagaxaiclp \ .
l \ i
_ I i
= mil r
O Lo U7
L‘\_U_Ij/"
1918Ek:L12 00723481, 5%10 _ 087517 [E KA SF 4B £6M3%14
444 ﬁ?’;@ 0072 Optical 1918%kk42224. 812 0875 Cross round head
i axis1.5*10 1918 Ball head machine screw M3*14
q o i 1918 Ball head screw 4.8%12 / .
screw 4.812 ap 0095 EBR bl A S*11%4
12857 [8]+ =241 8, @k s 0095 Rolling
A5 ShihA | 1285 Universal AEHE o 19033%2 %  bearing 5114
| cross shaft Front wheel s Eb. 547, 4 i 1871 7 R0 IE
Front drive shaft assembly © ) shaft sleeve = 1903 Flange 1\1871
- N 5=/ )
L o S gbsakf_tfileeve / | Hexagon
= \ D I ' ; wheel seat
C L " *'\f n i
S N ; n_iﬂi\' il I ‘L‘; J
= e e IR N | ) 1860RT4EEE
I I / @) 1860 Frint wheel seat
BIEEHHAR 190435240 %6. 545. 6
Front axle cup (&) —— 1904 Flange shaft
B & Eh £ sleeve 6.5°56  og75-+ZEISLAL
Front wheel 1861CHY K949-82iRBR47AS*10%4 FIREL N3*14
drive shaft

K949-82 Rolling bearing 5*

10*4 l 0875 Cross round head

machine screw M3*14

13



1892 ZEEFMEFET

1893 EEHMEBAE

1892 Front assembly of underbody
reinforement

1868 it & fmi=B
1868 Battery compartment—__

1884 ZEJE —
1884 Underbody

R, ) -
nderbody edge Vi 1941 22373 -
guard left / EZ;&%‘&R%
/ /" 1941 Gross countersunk | \ |
i head screw M3*7 | \ I/
1010 +FRkALFRLL 1010 +RkA FiF L
1010 Cross countersunk 1010 +ZR5skHLFigL 1010 Cross countersunk
head screw M3*10 1010 Cross countersunk head screw M3*10
head screw M3*10
ch oK FELR
Central wave box
assembly

barriner B
- |~ — =
D Sy 1 e S

1893 Rear assembly of underbody
reinforement

2023 2. 5¥4KMIR224R
2023 Cross countersunk
—— head screw M2.5*4
1864 ERAIFIN
1864 Underbody edge
___— guard right
1010 FSSkALF 4R LL
1010 Cross countersunk
T head screw M3*10
1868 ELtiBFEAZA
1868 Battery compartment
barriner A

1876 RERRIFT
1876 Steering gear

2189 RetLAtE
2189 Steering gear
assembly

pull rod \
\

%

\

NG

\
1231 IR TR

1231 Cross countersunk head screw
M3*8

".‘.‘ \ \ ‘
o

1010 +FMKHFIEL
1010 Cross countersunk
head screw M3*10

14




b ERahes
Steering column assmbly 2190 2t
" 2190 Lithium barrty

1878 #EEIRIFT /

1878 Steeting rod assembly

1231 -I—-?:E;Hﬂﬂiiﬁﬁ

1231 Cross countersunk head screw M3*8

1389 +-F[ESAMNFiELL

1389 Cross round head machine
screw M3*20

\ 2177 M3 [HHAEE

2177 M3 Lock nut 2177 M3 BRFMZE

\ \ . % 2177 M3 Lock nut
| 1865 EERRERLTIEM
A ) 1865 Shock absorber ball head support
A

1872 2B HHIE 2192 RS FERRLAMF

1872 Swing arm shaft capl"‘-‘l‘
A\ \

21 gz Rear shock absorber

1915 +PRKHFBENF2

1915 Cross countersunk 1875 PS{TATHRIFT BB 0256 M3*12 #ZzziR{
head machine screw  ~=.__ 1 875 Ami roll bar tie rod < 0256 Cross round head machine
M3*12 e T - screw M3*12
¢ N N —
1944 83, 2%
1944 Gasket 8*3.2*1
. 1879 JRHIHF
F;—;ﬁi’f"" 1879 Rearie rod
S e 1917 B R L2 v
p : reinforcement .~ 1917 Round head tapping screw with
/1944 H 83, 2%1 7 ——— collar2.6*4*5
1944 Gasket 8*3.2*1 \
1905 +FELH Fig 355%9%3,%%% -
1905 Cross round head B
machine screw ol fafEahshia
M3*57 e // ) Reardrive shaft assembly
1917 BB Esigg
2. 6%4%5 \
1917 Round head tapping screw with \
collar 2.6*4*5 1906 H:4H3*35. 5 @
1906 Optical axis 3*35.5

15



reinforcement
X
19156 +3 kAN FARLEI*1 2KN

1915 Cross countersunk head
machine screw M3*12

2177 M3 [EiAEE
2177 M3 Lock nut—

1865 BEETRSKIIEH

1865 Shock absorber
ball head suppont
\
screw M3'20

1889 BHZEHBEAL |

1889 Front swing arm ‘

\ R
L N\
A - 6\ y
NENES

1389 +FESHNFIgLL

1389 Cross round head machine

|

\
|

|

2177 M3 BfRiRE /

2177 M3 Lock nut

—

i::;r:_;@
1877 B LHRIAF

1877 Front upper

X/ lever
©
|

1944 BB+ 2%
944 Gasket B*3.2"1
e T

AN

1873 XK A
1873 Swing arm shaft
sleave A

/
1858 HEHAE

1944
HF8%3. 2%1

N\

2191 PSR ERAEH —
2191 Front shock
absorber | \ /
| \, s s o
[/ chis 1944 Gasket |
[ ;o W 83.2"1 1858 Front swing arm \
. B =N
P I \ 1917 Bk B BURL \
ool \ 2. 6*4PWB5 1875 BR{RATHRIAT
o / 1917 Round head tapping-HWfqi?fiﬂj s
. e E s o 4 - 1875 Anti roll tie rod
1912 42 ESLH FHBL3*18PM 1%?9 g’;[gli‘jgﬂ %ag screw with collar 2.6*4*5 |
1912 Cross round head machine screw &
machine screw M3*8 \\ 1907 3"35.913*32.““*
M3*18 1867 BRSHELE 1907 Ootical axis 3*32
1867 Front bumper @
1916 +FEISKHLFERELI*16PH
1916 Cross round head
machine screw
/ M3*16

BB AELA
Frontwave -
box assebly

A FaLE
Rear wave
box assebly

1916 +FE KA FEEL3*16PM
1916 Cross round head
machine screw

M3*16

1010 +FiAkH F gL
1010 Cross countersunk
head screw M3*10

1010 RSk FuReL

1010 Cross countersunk
head screw M3*10




— 0]
i ® : ®
© ) # 2
o= B Sl
w.n M.m.m Em.e ﬂﬂ
_._mw By M=o e
ZM e S5 mm
S8 s 38 ¥
NN == —
oo
—
=

[+0]
¥*
[sp]
=
L
BTt
S x
e
=2
X 5%
K83
*I._%d
+ £8
o2
- -
oo
o N
oo

B

A%

221
2211 Front tire
2194 ZEFE
2194 Car shell
-49 REUSH
K939-49 R Pin type

K939

17




SHEEHME Sale parts view

860
AEBA EEEA HIFC AR (:2] 3 R BHERES
Front swing arm Rear swing arm  Front axle seat C Type seat Rear exle seat Front and rear
group group covers of wave

box

ZEEIPiA BERERLTIRG EEEEH HIPHIEN i efRmE b
Underbody Shock absorber 1, fixed parts Front bumper Battery compar Centtal wave box
sdge guard head support tment barrier

brace .
296 © Cua®

@
ReHElE B INRRE EEE ZEWNE ARG B AT I
Fixe seat of Hexagon wheel Swing arm Swing arm Reduction gear Anti roll bar
steering gear seat shaft cap shaft sleeve tie rod

Oy Ay

FENRIHT i LRI HRA [EHIHF BRES4H HREEENA
Steeting gear Front upper lever Steering rod Rear tie rod Steeting clutch Steeting arm link
pull rod

a7

‘o - 4 i
) | : £

o o) — L

ir i s,

] .3} _\_’ e
EIE ) itk EE AR EERIR B
Front tire Rear tire Car bottom -Front shock Rear shock Motor gear
plate plate

HEER RSN AN  EREBEWEREN HRSRRFEE R EssaA Al ER#EAE
Steering linkage Reinforcing plate Reinforcing plate Pressure piece Front of under After the unde
assenbly of front assenbly of reart of central wave body reinforce rbody reinforc
swing arm swing arm box ment ement

18




SHEZHME Sale parts view

RERZEEEE DEAEEIRETIR BiAEEEE RS EIE R HESTFER R REERF
Rear housing Motor fixed ad Motor fixed base Reduction gear Cross sleeve Central cup
strut fixing seat justing block fixed seat

j 1905
N R § B i e—a
E—— I E: & @ 4 e
- 88 p | —
; )
i
rdsregase=—t 7°30.1mm E@EE4A BEER FEHE6.5*T.4mm H2HE6.5%5.6mm +FEEHFRL
Reduction gear shaft Steering column Unlver‘sal connector  Flange shaft Flange shaft Cross round head
6*47.5 7°30.1 12"14.2 sleeve 6.5*7.4 sleeve 6.5*5.6 machine screw M3*57

2156 M

f A _..\
= =
@@
F¢4h3*35.5mm FEEH3*32mm BREE RN M4E=PhIRE S 5*7*3mmigEA
Optic axis Optic axis Steering colu Buffer spring seat M4 flange lock nut  Aluminum sleeve
3*35.5 3*32 mn sleeve 5*7*3

TTTT1
TTTT1

+FELAFEEIIPM  +FERNFELI'IPM +FRANFEBLI12KM +FRANFBLI16PM  BLFHTEREL

Cross round head  Cross round head Cross cuntersunk Cross round head _ 2.6"4PWB5
machine screw machine screw head machine screw machine screw Round head tapping
M3*18 M3*10 M3*12 M3*16 screw with collar 2.6*4*5

4.8*12 Bikig
Ball head screw
4,812

SR ERefEThiH T RIMEE R A ERIEHA L R EhRIA
Rear axle cup Dog bone Receiving set E;g:mgf;s motor E:Rrr;t :g acfimtral
l S (-//’4 = | %\;YYNI
SREEMEEN miRiEEhiAs A RABA M RS A ERIAMF USBFERBZE
Rear of central Front wheel Front shock Rear shock absorber Differential USB Charging line
drive shaft drive shaft absorber assembly

19



SHEEE(HIIE Sale parts view

; 0.5*10*2.0*4 3*10PWMT $R£2481F  +FHhi
R RE{isHA = F
B i Optic axis H%EA Cross pan head Cross shaft
earing group Shell asssembly 1.5*10 Torsion spring screw M3*10*7 group 3.5*5.4

TTTT | T
LRI

6.0*5.9Ekk +ERENFEL BEL+FHTFRL
cross countersunk Round head
head machine Cross screw
screw M2*10 M3*14

BTEER BEXENERBE +FTKNFRL  6.0%7.98K%

Electronic Round head with cross countersunk Ball joint 6*7.9 Ball joint6*5.9

overnor self-tapping head machine
I screws 2.6*6*6__ screw M3*8

0000
0000

1TEEEH iR RESH RENH R REhHhA A
Planetary Ping hua si R pin Rolling bearing Rolling bearing Rolling bearing Rolling bearing
gear shaft 10*15*4 6*12*4 5*10*4 5*11*4

1010

141

2177

)
HILLRALLL

~ x4 TFREHFRLITKM 2.5*AKMIRLA *3.2* +FELNFREL +FRKHFRL
M3 PrHeRE |.||79 ,\‘ERQM‘@ 4 c?c;ss ﬂ%ﬂtersunk cross countersunk ZH8 %’2 } Cross round head crosé countersurn
M3 lock nut eadless SCréW  poad machine head machine gasket 8°3.2*1 machine screw head machine

Ma*4 screw M3*7 screw M2.5*4 M3*8 screw M3*10

FERAB A ErhsEA EEA - {TERA EFENE  HREBLISHRRE
Steering gear Bevel gear Bevel gear set Differential Pianetary gear pifferential cup Headless screw
assembly gear set ;(r):::ction M3*8

/T

L“i

MekiEa sEBEE 3*12PM BudEft +FELNFRY REANSLIH g8 V2-1440108Z384A 1  BHEHRR
Headless screw Cross round  Cross round head 12MM*330MMZl  Lithium battery  Remote control Motor fin
mM3*5 head machine machine screw Magic belt assembly

screw M3*12 M3*20
20




	1
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141259
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141322
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141342
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141420
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141446
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141508
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141526
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141555
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141613
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141635
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141653
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141713
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141735
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141804
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141824
	Scanned_from_a_Lexmark_Multifunction_Product18-09-2024-141845

	2
	Scanned_from_a_Lexmark_Multifunction_Product12-03-2025-093508
	Scanned_from_a_Lexmark_Multifunction_Product12-03-2025-093553
	Scanned_from_a_Lexmark_Multifunction_Product12-03-2025-093619

	3
	Scanned_from_a_Lexmark_Multifunction_Product12-03-2025-092726
	Scanned_from_a_Lexmark_Multifunction_Product12-03-2025-092749
	Scanned_from_a_Lexmark_Multifunction_Product12-03-2025-092808


